. Operator's Manual
SUPPLEMENT

MANCQ MODEL NQ._
285-01

ORDERING PARTS

) Seek Partcs) from your models illustrated diagram, cross over REF## to PART# * *
1) Tyne PART int st [Search Box at | Bokartshus.com [ sh st =
5~ 3) Add all needed parts to Shopping Cart | Complete "Checkout"| +/ Done!

If a part does not come up in a Site Search, please CRATEELWVS (include part# in email)

N Lol L
—

10/85 258151



https://gokartsrus.com/
https://gokartsrus.com/contacts

5
%
44 TO ST:ERING /
COLLUMN



M

REPAIR PARTS

MODEL 285-01 S
REF. PART REF. PART ;
KO KL DESCRIFTION X0. NG DESCRIPTION
1 1514 Frame Eis 58 9118 3/32 x 3/4 Cotter pin
ASM 4449 Tie rod asm. inc. ref no's. 59 1494 Cover maounting bracket
2 4448 Tie rad soaii. 60 3101 5/16-24 x Y2 Hex nylock screw
3 3338 Rod end - left hand 61 1524 #420 Chain - 60 pitch
4 9092 3/8-24 Hex jam nut - right hand thread 62 2037 #420 Masterlink
5 3337 Rod end - right hand 63 1539 Wheel half - 6" aluminum - gold
6 9024 3/8-24 Hex:;jam nut - left hand thread 64 5160 Seat bottom
7 4070 3/8-16 x 3/4 Hex cap screw 85 1441 Scuff pad
8 9091 3/8 Flat washer 66 - 9118. % x 1% Clevis pin
9 9085 3/8-16 Hex UTA locknut 67 6123 Key - " square x 13/4
10 1467 Spindle - right hand 68 130 Spring anchor
NI 1468 Spindle - tefthand 89 1321 . Screw )
1 5682 %13 x 5% Hex cap screw 70 6126 2 .Pad = 7 s
12 1012 1-13 Hex UTA locknut 7 30842 Frontbar "~ - | -
13 5157

. Spacer - front axle 72030932 .. Center bar : -
:-:5/8-11 Hex UTA'locknut’ L ’ )

ASM: " 3803: heel-asm. =67 - inc. ref. no's. 15~20 6&
15 1092 TR
16 11093

i-o0 Hex whiztock aut-~ &
15:%-6.00-6 Knobby tire
{50%F

Brackarv—,_.lhmttieﬂpedal
| §rE24 Jamut "
-+ Plasticbushing;. ' P
Pad - headrest.
Shoulderbalt
-20.x.5/8 Hex.cap screw Gr S
14-20 x.3/4:Hex cap screwGr 5
%-20 x' 1% Hex cap screw Gr 3
Cablerretainers -
" Spacer-1x TIE
“Steering plate
© u Ty-wrap-
Owners manual
Stop switch Iﬂad wire asm.
Decal set; T
Lead wire asm :
Hub & sprocket asm. inc. ref. no 's:
33, 35, 36. 37, & 67,

38 1078 " % Brake dru”'

39 1492 . - Brake band
40 1854 "% Flat Washer NI = Not:llustrated
41 8040 Brake rod ’ ASM = Assembly

42 1436 Brake peda B

43 1437 Throttle pedal .-

44 9057 14-20 Hex locknut

45 1390 Throttle cable asm.

46 9006 %-20 x 2 Flanged hex head whiziack screw

47 1391 Stop switch assembly

48 3160 Spring - throttle return

49 1285 Connectar

50 1018 Cable stop w/screw

3 5159 Seat back

52 1626 Steering wheel o e
53 9080 . - '4-20x23/4 Hex cap screw A e T
54 6010 5 HP Engine: .’ -

55 . 1355. Mounting stud assembly =
56, 9022 . Flat washer

57 5681 Spring



'REPAIR PARTS .
TORQUE CONVERTER DRIVE

KART"
FRAME

A0 L1i8 QESCRIPTION-
1 1454 5/16-24x 1'4 Hex cap screw
z 1124 5/16 Lockwasher
3 1398 21/64 Hat washer
4 Oriver drum
5 Oriver hub
& Orive shoe asm.
7 Maveable sneave - driver
8 200349 Bushing
3 1134 Bett
0 Stadonary sheave - driver
11 1933 Spacer
1z Hat] Chassis
13 1138 5/81&UTA Locknut
- 14 1469~ 5/8'.0=Spacer/washer
i 0% Bearing:
16 1118 Bearing.spanner
17 2516~ Nylon buttorr - canr - heavy duty
THROTTLE CABLE INSTALLATION- S :szfgcs‘zi; 3 oo - pen
20 1118 Jackshaft
21 Stationary sheave
2 Moveable sheave with cam
PHAOTTLE 3 204114 Spring
caBLE 24 Cam
CONMECTOR ATTACHED CaBLE P LY e Retaining ring
e ;,EZ?S‘;.‘;E:‘;';"," SETMNER THAQTTLE 6 204489 Cup washer
o 2T 1542 Cover
28 277 #8-32 x 7 Hex head screw
29 279 28 Flat washer
30 2273 28-32 UTA Locknut
31 1537 Mounting bracket
3 1846 "+-20 x 3/4 Hex head screw Gr 5
3 9057 "+-20 UTA Locknut
CABLE STOP 15 1854 s Flat washer
36 1937 5/81.0.x7/80.0. x "« Spacer
7 1119 5/81.0.x7/80.0. x 1/8 Spacer
ASM 1148 Oriving pulley asm. (assembled ta
crankshait)
ASM 1127 Oriven puiley asm. (assembled to
jackshaft)
SPRING
SPRING
ANCHOR

1SSEMBLY: Pass the throttle cable through the cabie retainer and butt the throttle cable housing end against the inside shoulder of the cable retainer. {The cable
Blainer s {0 De securely fastened 10 the engine with the clamping screw.) Pass the end of the Throttle Cable through the hote in the bant end af the cannector ana
rougn the cabie stop. The cable stoo should (it into the bend of the connector. Before tightaning cable ston screw:

Ensure spnng ancnar, spang. and connector are installed as itlustrated adove. o

- Ensure (hrattle pedat is i rearward (idle), ‘
- I7sure caole stop 1S against CONNector and na slack is 1a throttle cable wuh g ension applied to spnng.



